CERTIFICADO DE CALIDAD Page 11
CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
G ERDAU TRANSPORTEDE GASROANSA  GGRDAU CORSA S A PIDECV 992572-50 WFBEAM SHAPE_1/6 X 8.5¢#/150X 12.7
ZVP 16603 717 CARRETERA MEXICO CD SAHAGUN
GENERAL ESCOBEDO.NL 66052 SN LENGTE WEIGHT HEAT/BATCE
US-ME-MIDLOTLIAN Mexico CD SAHAGUNHGO 43990 40700 58,140LB 5805085202
300 WARD ROAD Mexica
MIDEOTHIAN, TX 76065 SALES ORDER SPECIFICATION / DATE er REVISION
Us L  TX 7606 §7463/000010 ASTZAST2M-O7
A ASIZADIZM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AWASM-11
4500175835 1327-0000010985 03.07.2012
CHEMICAL COMPOSITION
[ Mn P S Si Cu Ni O Mo Sn v Nk Al
% ® % % i % % % % % % L) %
006 054 . 0.014 0031 Q23 D2 0.07 011 0027 0.007 0.003 0.021 003
CHEMICAL COMPOSITION
CE%AG
0.3
MECHANICAL PROPERTIES
YS urs Ys UTs G/L L
KSI 51 MPa Mz Inch wmm
G2l 752 430 523 3000 200.0
624 75.8 _ 428 519 2000 2000
MECHANICAY, PROPERTIES
Elong. . YIT rati
% %
2450 . 0.823
2520 0,826
COMMENTS / NOTES

The above figures are ¢ertified chermical snd physisal test records as contained in the permanent records of company. This material, including the blllcts. was melted and manufactured in
the USA_ We certify that these data are correct and in compliance with specified requirernenzs, CMTR complics with BN 10204 3.1.
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